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Parts List for Schiools/TAFE Chiampion (L252VS)
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HEADSTOCK : CASTING

32
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1.
12.
13.
14.
15.

16.
17.
i8.
19.
20.

21.
22.
23.
24,
25.

26.
27
28.
29.
30.

31,
32.
33.
34.
35.

PART NO.
C-1001
C-1602
C-1003
C-1004
C-1005

C-1006
C-1007-2
C-1008
C-1009
R-1030

C-1011
C-1012
C-1154
A-1241
A-1424

A-1113
A-1108
A-1209
A-1207
A-1205

A-1204
A-1202
A-8021
A-8502
A-1127

A-0205
A-1121
C-100241
C-1003-1
C-1004-1

C-1005-1
C-1007-1
A-7269
C-1007
C-3089

Parts List for Schools/TAFE Champion (L252VS)

DESCRIPTION
Headstock Casting
Headstock Cover
Front Bearing Cover
Rear Bearing Cover

Fianged Bearing

Bearing Housing
Cover

Cover

Bore Plugs
Washers

Set-Over Pad

Pins

Pipe

Socket Head Cap Screw (M12x35)
Hexagon Head Bolt (M10x30)

Socket Headless Set Screw (M12x20)
Socket Headless Set Screw {M10x10)

Socket Head _Ca'p.S-Grew (MBx45)
Socket Head Cap Screw (M6x35)
Socket Head Cap Screw (M6x25)

Socket Head Cap Screw {(M6x20)
Socket Head Cap Screw (M6x12)
O-Ring (G55)

Ot Sight (¢ 32)

Ethow (3/14"PT)

Ball (¢ 3/87
Plug (3/8"PT)
Foam Piate
Gasket
Gasket

Gasket
(Gasket
Key (12x8x20)
(Gasket
Frame
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CASTING(MAGNETIC BRAKE SYSTEM-OPTION)

34
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pregiem i B <2

i1.
i2.
13.
14.
15.

16.
17.
18.
19.
20.

2%
22.
23.
24.
25.

26.
27.
28.
29.
30.

31
32.
33
34
35

36,
37
38.
38.
40.

41,
42.

PART NO.

C-1001%
C-1002
C-1003

C-1004

C-1005

C-1006

C-1007-2
C-1008
C-1009
R-1030

C-1011
C-1012
C-1154
A-1241
A-1424

A-1113
A-1108
A-1209
A-1207
A-1205

A-1204
A-1202
A-B021
A-9502
A-1127

A-0205
A-1121
C-1002-1
C-1003-1
C-1004-1

C-1005-1
C-1007-1
C-1170
41258
FA-4001

A-3333
C-1177
J-1067
A-113D
A-7269

C-1007
C-8039

Parts List for Schools/TAFE Champion (L252VS)

Headstock Casting
Headstock Cover
Front Bearing Cover
Rear Bearing Cover
Flanged Bearing

‘Beating Housing

Cover
Cover
Bore Plis
Washers

Sei»Ove_r Pad
Pins
Ppe

-Socket Head Can Screw{Mi12x35)

Hexagon Head Bolt (M10x30)

Sacket Headless Set Screw {M12x20;
Saocket Headless Set Serew {hM10x10)

Socket Head Cap Screw {Mbx45
Socket Head'Cap Serew {MBx35
Socket Head Cap Screw{M6x26)

Socket Head Cep Screw{MBx20;
Socket Head Cap Screw{M6x12;
O-Ring {G55)

Oil Sight { ¢ 32)

Eibow {3/4"PT)

Ball { 43/8")
Plug {3/8°PT)
Foam Plate
Gasket
Gasket

Gasket

(zasket

Brake Base

Socket Head Cap Screw (i8x35)
Calper Brake

Circliy (575

Main Spindle Brake Disc

Adapier

Socket Headless Set Screw {M6x8)
Key (12x8x20)

Gasket
Frame

35

3 ek e ek i el L B — 3 = L3 Moo oD G B S o — B — oo MY — —k — o o

— G = = BN

31/08/2017



Page 6

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : SPINDLE & GEARS

36
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11.
12.
13
14.
15.

16.
7.
i8.
19.
20.

21.
22.
23.
24,
25.

26.
27.
28,
29.
30.

31.
32,
33.
34.
35.

36.
37

PART NO.
C-1016
C-1018
C-1013
C-1020
C-1021

G-1022
C-1031
C-1021
C-1026
C-1027A

C-1028
C-1029-1
-1030
C-1222
C-1032

C-1033
G-1035
G-1036
A-3312
A-2020

A-2019
A-1203
A-1204
A-8401
A-7224

A-6013
A-5018
A-3323
A-3308
A-3321

A-T225
A-B00G
C-1035-1
Cc-1027B8
C-1030-2

A-3325
A-3328

Parts List for Schools/TAFE Champion (L252VS)

Cam Screw

Cams

Main Spindle

Spindle Gear {751
Spindle Gear (56T} -

Nl

Collars o
Gear (42T). -
Shaft(Ey
Sliding Gear'"-{-42T)

Washer
Shaft (D)
Gear (427
Collar
Shatt (G

Double Gear (21T/217)
Shaft {8

Gear {21T)

Circlip {S30)

Front Bearing (#32218)

Rear Bearing {#32215)

Socket Head Cap Screw (MGx16)
Sackel Head Cap Screw (MBx20y
Cam Spring

Key (6xBx25)

O-Ring (P25)

Oil Seal (35.50.8)
Circlip (S85)
Circlip {525)
Circlip {S80

Key (10x8x75)
O-Ring (P2hH
Collar

Gear (211
Gear (21D

Circlip (S80y
Cirglip (3403

37
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : DRIVEN SHAFT & GEARS, ( VARISPEED )

38
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Parts List for Schools/TAFE Champion (L252VS)

NO. PART NO, DESCRIPTION

-4

= wmoNm

HE
12.
13.
i4.
15.

16.
i7.
18.
18,
20.

21
22.
23.
24,
25.

26.
27.
28,
29,
30.

31.
3z.
33,
34.
35,

36.
37.
38,
39.
40.

C-1038
C-1040-1
C-1041
C-1042
C-1043

C-1050
C-1052
C-1053-1
C-1054
C-1085

C-1058

C-1057-1
C-1058-1
C-1080A
C-1080B

C-1028
C-1009
C-1008
C-1007-1
-1006

A-2036
A-2029
A-2030
A-1204
A-1108

A-7226
A-3206
A-3205
A-3324
A-3316

A-331Z
A-8021
A-8014
A-5028
A-5020

A-1202
A7227
A-3314
A-7275
A-3331

Shalt {J)
Pulley
Spacer
Gear (31T}
Shaft (H)

Gear {3171}
Shalt (G}
Gear {257)
Gear (357)
Coltar

Shaft (F)

Gear (32T}

Gear (34T}
Compound Gear (21T}
Gear {407}

Washer

Plug

Cover

Bearing Housing
Bearing Housing

Bearing (/6206
Bearing (#6006)
Bearing (#6007} .
Socket Head Cap Screw (MBx20}

Socketl Headless Set Screw (MI0x 10)

Key (7x7%50)
Circlip (R62)
Circlip (R85)
Circlip (S34)
Circlip {842)

Clrclip (S30)

O-Ring {G55}

O-Ring (P28}

O-Ring (ANS230/9)

Gil Seat {TC40x60x10)

Socket Head Cap Screw {MGx12)
Key {10x8x35)

Cirdlip (S35}

Key {8x8xi5)

Circlip (858}

1
i
i
1
1

L [ W R oW e DO N -l ek
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46,

39

41.
42.
43.
44,
45.

QUANTITY NO. PARTNO.
C-1007-2

C-104%
C-1007
C-1086
A-1425

. T-1005

DESCRIPTION

Cover

Gear {23T)

Gaskel

Clamp Plate

Hexagon Head Sorew (MBx20)

Washer

—_ = = =L =
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Page 10

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : DRIVEN SHAFT & GEARS.(NON-CLUTCH)

™~
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Page 11 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PART NO. DESCBIPTION QUANTITY NO. PART NO. DESCRIPTION : QUANTITY
i C-1038 Shait {J) i 41, C-1007-2 Cover i
2. C-1040-1  Pulley _ 1 42, A-7247 Key {(8x8x12) 6
'3, C-1041  Spacer g 43. C-1046 Spacer i
4, C-1042 Gear {317} 1 44, O-1047 Gear {27T) 1
5. C-i043 Shaft (H) 1 45, C-1048 Gear {187 1
‘6. C-1050 Gear {317} 1 46. C-1048 Spacer 1
7. C1082 Shaf (G) 1 47, C-1053A Gear {40T} 1
8. A-3346 Circlip (856) 1 48. C-10538 Gaar (25T} 1
9. (1054 Gear (357) 1 48, C-1058A Geat {347) 1
10, C-1055 Collar 1 50, 10588 Gear {307} E
1i. C-1086 Siall {F) S 1 ‘51, C-1059A Gear {267} i
12, C-1057-1  Gear (32T) i §2. 'C-1059B Gear (38T) i
13, C-i045 Gear (231) 1 53. A-3345 © Circiip {S52) 1
14, C-10680A  Compound Gear (21T} i 54 C-1007 Gasket 1
15. C-i060B  Gear (40T} i ©OBS. A-1202 Socket Head Cap Screw (WMéx12) 2
18. C-1028 Washer 2 56. 'A—'MQS : Hexagon Head Screw {(MBx20) 1
17. G009 Plug 3 57. T-1005 -  Washer 1
18, C-1008 Cover 2

i9. C-1007-1  Beating Housing 1

20. C-1006 Bearing Housing 1

21. A-2036 Bearing #6206 5

22 A-2025 Bearing {16006) 3

23, A-2030 Bearing (#5007} 2

24, A-1425 Socket Head Cap Screw (MBx20) 2

25. A-1108 Socke! Headless Sel Screw (M10x10} 3

26. A-T228 Key (7x7x50) i

27. A-3208 Circlip (R62} 4

28, A-3205 Circhp {55} 1

20. A-3324 Circlip (534) 2

30, A3316 Chrclip {S42) n

31, A-3312 Circlip (S30) 1

32, A-B021 O-Ring {G55) 3

33, A-BD14 O-Ring (P28} 2

34, A-GOPS O-Ring (ANG230/9} 2

35, A-5020 Qil Seal (TC40x60x10) 2

—_

36, C-1086 Clamp Plate
37. AV22Y Key {$10x8x35) 1
38. A-3314 Circlip {S35)
39 A7ZI5 ey (82815}
40, A-3331 Cirdip (S58)

[ - B A

44



Page 12

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

- "HEADSBTOCK : CLUTCH SHAFT & GEARS

42



Page 13

Parts List for Schools/TAFE Champion (L252VS)

HO. PART NOQ. BESCRIPTION

R VR

e omoNom

it.
12.
13.
14,
15.

16,
17.
i8.
19
. GAzi2

21.
22.
23
24,
25

26.
27.
28.
29
30.

31
32,
33.
34.
35.

41.
42
43.
44.
45,

46.
47,
. C-10538B
49,
50.

C-1207
C-104D-1
C-1211
C-1203
C-1043

C-1050
C-1052
A-3348
C-1054
C-1085

C-1056
C-1057-1
G-1045
C-1060A
C-10808

C-1028
C-1069
C-1508
C-1007-1

A-2036
A-2029
A-2030
A-1204
A-1108

A-T230
A-3206
A-3205
A-3324
A-3316

A-3312
A-6021
A-B014
A-6025
A-B020

. A-1425
37.
38
39
40,

A-T246
A-3314
A-7275
A-3331

C-1007-2
A-T1247
C-1046
G047
C-1048

C-1049
C-1053A

C-1058A
C-1058B

Shaft (J}
Pulflay
Spacer
Gear {317)
Shaft (H)

Gear {31T})
Shaft {G}
Circtip {556}
Gear (35T}
Colar

Shatt (F)

Gear (32T}

Gaar (23T}
Compound Gear {217)
Gear (40T}

Washer

Plug

Cover

Beartng Housing
Bearing Housing

Beating (#6206}
Bearing (FGO06)
Bearing (#6007)
Sccke!l Head Cap Screw (86220

Socket Headless Set Screw(Mi0x10)

ey [7x7x30}
Circlip (RE62)
Circhip (R55)
Circtip (S34)
Circlip ($42}

Circliy (S30)

O-Ring (G55}

O-Ring (P28}

O-Ring {ANG230/3}

Oll Seal (1 C40x60210)

Hexagon Head Screw (MBx20)
Koy (8x8x125)

Chrelip (535}

Key ([Bx8x15)

Circlip (558}

Caver

Koy (8x8x12)
Spacer

Gear (27T}
Gear {197}

Spacer

Gear {407}
Gear {257}
Gear {347}
Gear {307}

N NI

I S — )

QUANTITY NO. PARTNO.  DESCRIPTION
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43

81

52
53.
54.
.55,

56.
57.
58,
59.
50.
8.
82,
83.
84.
65.

66.
67.
64.
a9,
70

7.
72.
73.
4.
75.

76.
¥7.
78.
79.
80.

81.
82.
83.
84.

85.

86.
87.
ag.
89.
20.

01,
92,
93.
4.

1059

C-1059B
A-3345

- C-1215
C-1216

c-1217

M-1218
C-1209

C-i219

C-1207

C-1418C

C-1416C
C-1447C
C-1444C
C-1450C

14820
C-1430C
€-1488

£-1407C

-C-1382C

C-1494C
C-1384C
C-1202
C12224
C-1204

c1z2z2z
C-i221
2-1030

A-1106

A-1202

A-B41D
A-1612
A-1525
A-3328
A-2047

A-7256
A-2110
C-1388C
A-2132
A-2048

A-1100
A-B013
A-2131
C-14396

Gear {267)
Gear (38T)
Circlip (552)
Brake Shatl
Brake Disc

Pads

Pegs

Washer

Brake Housing
Washer

Hubs

£nyd Flangas
Outer Plates
inner Plates
tock Plates

tocking Plales
Adiusting Muls
Springs

Track Rings
Bearing Assembly

Thrust Washers
Operating Collar
Gear (3171}
Washer

Gear {227}

Washer

Shaft {A)

Washer

Sockel Headless Set Screw (MBxB)
Sockel Head Cap Screw (M6x12)

Speing

FiatHead Cap Screw {MBri6)
Sockel Head Cap Screw (M6x186)
Circlip [S40)

Rearing (#6008}

Key {5x5x16)

Needle Bearing (TLAZ222()
Circlip

Bearing (TLA3S0ZH)
Bearing (#5206}

Sockel Headless Sl Screw (M6x6)
0O-Ring {25}

Bearing (TLAZ516)

Clamp Plate

31/08/2017
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Page 14

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROL FRAME ASSEMBLY {(VARISPEED)

44
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11
12.
13.
14,
15.

16.
17.
i8.
19.
20.

21

C-1061
C-1062
C-1063
C-1064
A-4003

A-4000
A-3102
C-1068

A-1703

C-1070

A-1203
A-1100

C-1073

A--B8402
(-1074-2

C-1075
C-1676
C-1077
C-1166
A-1205

A-1805

Parts List for Schools/TAFE Champion (L252VS)

Lever Frame
FHod

Peg
Lubrication Pipe

Pin ($4x36)

Pin (¢ 3x10)
Circlip (£8)
Collar Assembiy
Nut (M12}

Rod

Socket Head Cap Screw {M6x16)
Sockst Headless Set Screw (M6xG)
Lever

Spring
Shift Fork

Bolt

Bracket

Piunger

Pin

Socket Head Cap Screw {(MBX25}

Spring Washer (¢ 12)

45
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Page 16

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROL FRAME ASSEMBLY ~

46



Page 17
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m e e Ne

ii.
12.
13.
14.
15.

16.
17.
18.
i9.
20.

21.
22,
23.
24,
25.

26.
27.
28.

PART NO.

C-10861
C-1062
C-1G83
C-1064
A-4003

A-40060
A-3102
C-1068
A-1703
C-1070

A-1203
A-1100
G-1073
A-8402
C-1074-2

C-1075
C-1076
C-1077
C-11566
A-1205

G-1074-1
C-1072
C-1066
C-1065
C-1069

C-1070
A-3103
A-1805

Parts List for Schools/TAFE Champion (L252VS)

{ ever Frame
Rod

Peg

Lubrication Pige
Pin (& 4x36)

Pin {d 3x10)
Circlip (E8)
Collar Assembly
Nut (M12)

Hod

Sockei Head Cap Screw [M6x18)

‘Socket Headless Set Scrow (MOxB)

Lever
Spring:
S_hift Fork

Baolt

Brackei

Plunger

Pin

Socket Head Cap Screw (MGX25)

Shift Fork

Lever

Shift Fork

Lever Bracket Assembly
Lever Bracket Assembly

Rod

Circlip (E10
Spring Washer { ¢ 12)

47
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31/08/2017

Parts List for Schools/TAFE Champion (L252VS)

Page 18

HEADSTOCK : CONTROLS (VARISPEED)

48
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e NO

i2.
13.
14.
15,

16.
17.
18.
19.
20.

21
22.
23.
24.
25.

26.
27
28,
29.

Parts List for Schools/TAFE Champion (L252VS)

Cam Shaft

Shaft

Selector Housing Assermbly

Socket Headless Set Screw (Mox20}

Dyum Cam

Range Selecior
Speed Selector
Shafis

Collars
Handles

Shift Levers
Shift Pads
Detends
Defents Bars
Washers

Piugs

‘Socket Head Cap Screw (M6x12)

Sockst Head Cap Screw (M6x16)
Cross Recessed Head Screw {M5x6)
Spring

Key (4x4x15)
Kay {4x4x10}
Key {Hxbx30)
Circlip {S24)
Circlip (528)

Circlip (516}

C-Ring (P18)
O-Ring{P12)
Key (5x5x20)

49
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Page 20

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : CONTROLS

50
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1.

13.
14.
5.

16.
17.
18.
19.
20,

21.
22.
23.
24.

26.
27.
28,
29.
30.

31

C-1078
C-1079
C-1080
C-108t
C-1082

C-1083
C-1084
G-1085
C-1086
C-1087

C-1088
C-1090
C-1091
C-1092
R-1030

C-2075
A-1202
A-1203
A-1606
A-8403

A-7202
A-7201
A-7208
A-3308
A-3310

A-3302
A-B0G7
A-8004
A-7207
NC-08

NC-08

Parts List for Schools/TAFE Champion (L252VS)

DESCHIPTION
Cam Shati
Shaft

Selecior Housing Assembly
Plate Cam '

~ DrumCam.

Range Se_lé{itor A
Speed Selector
Shafts

Collars

Handles .

Shift Levers
Shift Pads
Detents
Detenis Bars
Washers

Plugs

Socket Head Cap Screw {MGx12)
Socket Head Cap Screw {M6x16)

Cross Becessed Head Screw (V5x6)

Spring

Key {4x4x15)
Key {4x4x10)
Key (5x5x30)
Circlip {S24)
Circlip {528}

Circlin (S16)

O-Ring (P18
O-Ring (P12
Key (5x5x28)
Speed Chart

Arrow Plate

51
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Page 22 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

HEADSTOCK : LUBRICATION (VARISPEED) ~ ~ .

52



Page 23

.w:hw.rw.w[%

© @~

11.
12.
13.
14,
5.

16.
17.
i8.
19.
20.

PART NO.

C-1154
A-4106
A-1173
A-4123
C-1101

C-1102-1
C-1106-1
A-4115
A-4111
A-4124

A-B013
A-4110
A-4102
A-1206
A-4101

C-7028-6
A-0108
A-1901
A-0498
A-1202

Parts List for Schools/TAFE Champion (L252VS)

Consector
Drain Pipe

Plug
Return Hose

Adapior -

Dipstick Gap. .~ -
Oil Tank -~ '
Hoses

Clamp -

Inlet Hose

O-Ring (P25)

Clamp

Pump

Socket Head Cap Screw {MBx12)
Eibow

~ Motor Puliey

Vee BeltA-72°

Washer {4 6)

Eibow

Socket Head Cap Screw (M6x12)

53
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Page 24

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : LUBRICATION

54
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v‘b@%-*’%

el

11
iz2.
13.
14.
15.

i6.

17.

18.

BART NO.

C-1154
A-4106
A-1173
A-4123
C-1101

C-1102

C-1105

A-4115
A-4111
A-4124

A-6013
A-4110
A-1180
A-0498
A-0124
A-0123

C-7028-6
C-7028-3
A-0109
A-0110
A-1202

Parts List for Schools/TAFE Champion (L252VS)

Connector
Drain Pipe
Plug.
Return Hose
Adaptor

Dipstick Cap
. Oit Tank

Hoses
Clamp
inlet Hos_e '

O-Ring (P25)

Clamp

Gutlet

Eibow

Ver Belt (50H7) A-347
Vee Beit (B0HZ) A-33° _

Motor Puliey (50HZ}

Motor Puliey (60Hz)

Ves Belt {50Hz} A-72°

Vee Bell {80Hz) A-73"

Socket Head Cap Screw (M6x12)

55

e bt b —h ok L e T e R A

o N

31/08/2017



Page 26 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

BRAKE : PUMP ASSY
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I OO B

2@ N

16.
17.
18.
19.
20.

21,
22.
23.
24.

C-1108
C-1107
C-1109
C-1110
C-1111

C-1112
A1918

C-1114
- C-1115

A-1517

A-2037
A-6001
A-1707
A-5013
A-1701

A-1702
A-3201
A-1608
A-1208
A-1101

A-T207
A-8404
A-1700
A-4006

Parts List for Schools/TAFE Champion (L252VS)

DESCRIPTION
Puliey

Shaft

Impeiler

Plate

Housing

Backplate
Washer (¢8)

Fultey

Shaft

- Bocket Head Cap Screw (M6x25L)

Bearing (#630122)
O-Ring

Nylon Nut (5/16™)

Ol Seal (TC12x25x7)
Nut (M8)

Nust {(M10)

Circlip {R37)

Cross Recessed Head Screw (M5x15L.)
Socket Head Cap Screw {MGx40L)
Socket Headiess Set Screw (MBx10L)

Key (5x5x25)
Spring

et {MB)

Fin {(83x10)

57
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

BRAKE : MECHANISM (NON-CLUTCH & VARISPEED )

58
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m.&-w:\:.—kiﬁ

el e

11.

13.
14,
15.

6.
17.
18.
18.
20.

21.
z22.
23.
24.
25,

26.
27.
28.
28

PART NOQ.

C-1117-1
C-1117-2
C-1118
C-1119

C-1120

C-#22

C-1123

C-1124
C-1125
G-7009

C-7010
C-7011
A-1205

CA-1213
A-1218

A-1106
A-6003
A-B030
A-3300
A-3100

A-4009
A-8516
A-8801
A-1509
A-8423

A-1702
C-1122-2
A-1215
A-1203

Parts List for Schools/TAFE Champion (L252VS)

Brum

Coilar

Stud

Caich Assernbly
Bush

Guide Biocks
Strap Plate

Qperation Bar

Pivot
Fiange_s

‘Connect Shafts

Pedal

Socket Head Cap Screw {MBx25)
Socket Head Cap Screw {MBx20)
Socket Head Cap Screw {M10x20)

Socket Headless Set Screw (M8x8)
O-Ring {(P10A)

O-Ring{P 16}

Circlip{514)

Circlip{ES)

Pin (¢ 5x40)

Spring

Brake Shoes Assembly

Flat Head Cap Screw (M5x10)
Spring

Nut (W10}

Guide Blocks

Socket Head Cap Screw {MBx30)
Sacket Head Cap Screw (MBx16}

59
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

HEADSTOCK : MECHANISM (CLUTCH)

60
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i2.
13.
14.
15,

16.
17.
18.
19.
20.

21
22,
23.
24,
25.

26.
27.
28.
29
30.

31
32.
33
34.
35.

C-1117-1
C-1117-2
C-1118
C-1119
C-1120

C-1122
C-1123
C-1124
C-1125
C-7009

C-7010
C-7011

A-1205
A-1213
A-1219

A-1106
A-B003
A-8030
A-3300
A-3100

A-4009
A-8516
A-9801
A-1508
A-8423

A-1702
C-1246
A-1215
A-1203
C-1265

C-1248
G-1266
C-1259
A-1205
A-1702

Parts List for Schools/TAFE Champion (L252VS)

Drum

Collar

Stud

Catch Assembly
Bush

Guiide Blocks
Strap Plate
Operadion Bar

Pivot
Flanges

Connect Shafts'

‘Pedal
Socket Head Cap Screw (M6x25)

Socket Head Cap Screw (M8x20)
Socket Head Cap Screw H10x20)

Socket Headless Set Screw (B 8)
O-Ring (P10A)

O-Ring (P16}

Circlip {S14)

Circlip (£86)

Pin (¢ 5x40)

Spring

Brake Shoes Assembly

Fiai Head Cap Screw {Mbsx10)
Spring

Mut (M10)

Pivol

Socket Head Cap Screw (iM8x30)
Socket Head Cap Screw (M6x 16}
Guide Biock

Operating Guider

Strap Plate

Bush

Socket Head Cap Screw (MBx 25}
Nui {M10}

61
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

CLUTCH LINKAGE

62
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Parts List for Schools/TAFE Champion (L252VS)

NO. PART NO. DESCRIPTION

1. C-1249  QOperaling Bar 1
2. G-1244  Lever 1
3. (C-1242  Bracket i
4. -1230  Operating Lever 1
5 (-1227  Shift Shait 1
6. C-1226  Shilt Lever i
7. C-1228  Shift Fork 1
8. C-1220  Sleeve T
9. (C-1231  Bush 1
i0. C-3015  Washer i
11. C-1235 Pivol Plate 1
12, C-1236  Bush 1
13. £-1233  Roller 1
i4. C-1234 Roiler Pin i
15. G-1238 Plale 1
16. A-1204  Sccket Head Cap Screw({ MGx20) 2
17, A-8901 Universal Jointer 1
18. A-9800  Universal Jointer 1
19. C-1240  Adjusting Rod 1
20, C-1241  Adusting Rod 1
21, A7213  Key (Bx6x15) 1
22. C-1237  Spring 1
23. C-i247  Shait 1
24. C-1245  Bush 1
25. A-6005  O-Ring (P14) 1
26. A-6010  QO-Ring (P224) 1
27. C-1128  Bush 1
28. A-1214  Socket Head Cap Screw (M8x28) 1
29. A-1203  Socket Head Cap Screw (Méx16) 2
30. A-i608  Flat Head Cap Screw (M5x16) 4
31. A-4005  Pin (¢5x20) i
32. A-1607  Fiai Head Cap Screw {M5x12) 2
33. A-1721 Nylon Nut (M10) i
34. A-1725  MNut (MB-L) i
35, A1702  Nul {(M10) 2
36, A-1701  Nut (M8} 2
37. A-3100  Circlip {E6) i
38. A-1902 Washer (¢ 8) 2
39. A-4008  Pin {4 5x36) 2
40. A3101  Circlip{E?) 2

46,
47,
28.

63

41,
42.
43.
44,
o 450,

Washer (4 10)

Socket Head Cap Screw (MBx46} 2

Switch Plaie
Collar

Flat Mead Driver Screw {#4x30}
Mut (kid)
Socket Head Cap Screw

3
i

pa
2
2
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SWING ERAME : END GEARS & COVER




Page 35

Parts List for Schools/TAFE Champion (L252VS)

NO. PART NO. DESCRIPTION
1. C-1126 Swing Frame
2. C-1127 Gear (24T )(Inches)
C-1147 Gear (28T }(Metric}
3. C-1028 Caotlar
4. C-1128 Gear Shaft
5. C-1130 “Gear Collar
8. C-1131 ldter Gear (44/66T) (Inches)
C-1149 tdier Gear (54/55T) (Metric)
7. C-1132 Washer :
8. C-1133 Spacer
9. M-1134 Stud
10. C-1135 Bush
11. C-1136 Gear (67T} (Inches)
C-1148 Gear {64T) {Metric)
12. C-1171 End Cover (OPTION)
13. C-1172 Door (OPTION)
14. A-1148 Socket Headless Set Screw (M8x30L) {OPTION)
15. A-1801 Spring Washer {g1/4" (OPTION)
16. A-1203 Socket Head Cap Screw (M6x16L.)
17. A20286 Bearing (#6004)
18. A-1703 Nut (M12)
19. A-1720 Nut (M16)
20. A-1701 Nuf (M8} (OPTION)
21. C-1145 Shear Pin (83x32)
22, A-3203 Circlip (R42)
23. A-3314 Circlip {835}
24, C-1128 Washer
25, C-8039 Bracket for Sensor {VS)
26. A-1202 Socket Head Cap Screw (M6x121.) (VS)
27 A-9012 Handie {OPTION)
28. A-1202 Socket Head Cap Screw (Mbx12L)
29. C-1140 End Cover
30. C-1138 Knurl Nut
31. T-8002 Stud
32. A-1T01 Nut {M8)
33 C-8125 Bracket (CE)
34 C-8124 Bracket (CE)
35. A-1536 Cross Recessed Head Screw (M5x12L) (CE)
35 A-1700 Nuf (M6) {CE)
37. A-8429 Spring (CE}
38. A-1307 Socket Head Cap Screw (M5x70L) {CE)

65
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017 . -

GEARBOX : CASTINGS

66



Page 37 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PARY NO., DESCRIPTION QUANTITY
1. C-2001 Feed Gearbox Casting 1
2, C-2002 Flanged Bearing 1
3. C-2003 Flanged Bearing 1
4. C-2004 Flanged Bearing i
5. G-2005 Flanged Bearing 1
6. C-2006 .. - Cover 2
7. G-2007 _ Top Spacer 2
8. C-2008 Bottom Spacer 2
9. C-2009 Bowel 2
10, G-2010 Front Cover 1
1. A-1127 Elbow (3/4"PT) 1
12, A-1128 Plug {3/4"PT) 2
13. A-8501 Oit Sight 1
14, A-1238 Socket Head Cap Screw (M6x380) 5]
15, A-1203 Socket Head Cap Screw (M6x16) 10
16. A-1204 Socket Head Cap Screw (i46x20) 4
17. A~1290 Socket Head Gap Screw (M10x60) 3

87
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Parts List for Schools/TAFE Champion (L252VS)

Page 38

GEARBOX : CONTROLS
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Parts List for Schools/TAFE Champion (L252VS)

NO. PART NO. DESCRIPTION

= e moNoo

1.
i2.
13.
14.
15,

i6.
17.
18,
19.
20.

21.
22.
23.
24,

26.
27.
28.
24,
30.

31.
32.
33.
34,
35.

36.
Y
38,
38
40.

C-2013
C-2014
C-2015-%
C-2015-2
C-2015-3

C-2015-4
C-2016
G-2017
C-2018
C-2019

C-2020
G-2021
C-2022
C-2022
C-2024

C-2025
C-2026
C-2028
C-2028
C-1087

R-1030
-2032
C-2033
C-2034
C-2035

A-1801
A-1205
A-1207
A-31203
A-1208

A-1202
A-1202
A-1108
A-42082
A-4005

A-4000
A-4004
A-7202
A-BOO6
A-6018

Top & Bottom Plate
Dividing Plate
Guide Plate

Guida Plate

Guide Plate

Guide Plate
Bar Setter
Spacer
Deient Plate
Fork

Fork

Fork

Select Bar

Select Fork {Lelt}
Select Fork (Mid.)

Select Fork {Right)
Select Lever
Handlg Shait
Bush

Handle

Washer
Seating

Cover
Selector
Seleclor Lever

Washer (1/47)

Socket Head Cap Scraw (1M6x25)
Sockel Head Cap Screw (MEx35}
Socket Head Cap Serew {(MBr15)
Socket Head Cap Screw {M6x30)

Sockel Head Cap Screw (MBx12)
Socket Head Cap Screw {(M5x20}
Sccket Headless Set Screw

Pin

Pin (¢ bx20}

Pin { ¢ 3210)
Pin { i 5x10)
Key {4x4x15)
O-Ring (P15}
O-Ring (P38}

QUANTITY NO. PART.NO, DESCRIPTION
41,
42.
43
44,
45.

Pl ek ) =k =k
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46,
4a7.
48',: i

G-Ring (P36}
O-Ring (P29}
Spring
Spring
Spring

- Plug

Ball {¢ 1/47)
Handle

31/08/2017
QUANTITY
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Page 40 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

GEARBOX : GEARS

70
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S .

2 ©oNo

16.
17.
18.
19.
20.

21.
22.
23
24
25,

26.
.27
28,
29.
30.

31
32.
33.
34.
35

36.
37,
38.
39.
40,

C-2037
C-2038
C-2039
(-2040
C-2041

C-2042
C-2043
C-2044
C-2045
C-2046

A-7215
C-2048
C-2049
C-2050
C-2051

C-20562
C-2053
C-2054
G-2055
C-2056

C-2067
C-2058
C-2059
C-2080
C-2061

C-2062
C-2063
C-2064
C-2065
C-2086

C-2067
C-2068
C-2068
C-2070
C-2071

G-2072
A-7207
G-2074
A-2004
A-2034

Shaft (A)
Coilar

Gear (197/187)
Shaft (B)
Collar

Gear (327)
Gear (23T}
Gear {1687)
Spacer
Ciutch

Key {6x6x30}
Shatft (C)

Gear (35T/35T}
Collar

Shatt {D)

Gear {30T/20T)
Collar

Gear (227)
Gear (16T}
Gear {207)

Gear (24T}
Gear {23T}
Gear (277)
Gear (24T)
Gear {287}

Gear (26T)
Gear (32T}

Nut

Shaft (E)

Gear {(18T/45T)

Shaft (F)

Gear (22T)
Gear (22T)
Gear (227)
Gear (33T)

Gear (227)

Key (5x5x25)
Gear (36T}
Bearing (16005)
Bearing (6204}

Parts List for Schools/TAFE Champion (L252VS)

QUANTITY
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41,
42.
43.
44,
45,

46.
47,
48.
49,

50.

51,
52,

A-2003
A-3204
A-3312
A-3310
A-3309

A-3307
A-3306
A-3303
A-1100

A-7210

A-6013
A-2055-1

Bearing {16003)
Circlip (R47)
Circlip {S30)
Circlip {828)
Circlip (825}

Circiip {S22)
Circlip {820}
Circlip (S17)
Socket Headless

Set Screw {M6x6L.)
Key (5x5x40)

O-Ring (P25)

[E "N U W 3 .

1

i

Bearing (NTB2542) 1



Page 42 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017
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ho - (

w

o o

1.

12,

13

i4.
15.

16.
17.
8.
18.
20.

21.
22.
23.
24,
25,

26.
27,

28

28
30,
31.
32,
33.

34

35.

36.
37.
38.

C-3301-1
C-3301-2
C-3002-1
C-3002-2
C-3303-1
C-3303-2
C-3004

C-3005

C-3008
G-3010-1
C-3010-2
A-1132
A-8008
C-3013

-5026-1
C-3015
A-B8004
C-3017
C-3018

C-3019
C-3020
A-1204
A-1208
A-1203

A-1106
A-1426
A-1610
A-1166
A-1101

A-1105
A-3304
A-9501
A-B000
A-B007

A-8072
A-7205
A-7228
A-4505
A-8405

A-D107
A-9202
A-8406

Parts List for Schools/TAFE Champion (L252VS)

PDESCRIPTION
Apron Casling (H.H).
Apron Casling {L.H.)
Bottorm Piate (R.H.)
Botiom Plate (L.H},
Half Nut (Metric)
Haif Nut (Inch)
Guide Plate

Gib

Siud

Camshaft '.(.F{H).

Camshait (L..H.)

'--_Socket Headless Set Screw (M10x40)
- O-Ring {(P20)
Handle Boss

Handle
Washer
Q-Ring (P12)
Plug

Pin

Lever Assembiy

Latch

Socket Head Cap Screw (MGx20)
Socket Head Cap Screw {MBx40)
Socket Head Cap Screw (M&x16)

Sacket Headless Set Screw (MBx8)
Hexagon Bolt (M12x16)
Socket Flat Head Screw (M6x12)

Socket Headless Set Screw (M10x10)

Socket Headless Set Screw {M6x8)

Socket Headless Set Screw (M6x30)

Circlip (518)
Qil Sight
O-Ring (P7)
O-Ring (P18)

-Ring {P24)
Key {5x5x15)
Key {4x4x20)
Piug

Spring

Handle

Ball (¢ 1/4")
Spring

73
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

THREADING DIALS

74
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ii.

BART NO.
A-1231
A-1901
C-3076
€-3080
C-3081
C-3082
€-3083
C-3084.
A-4018
T-8020

A-1242
T-8617-3
A-2154
1-8019
NC-26
NC-39

A-1626

Parts List for Schools/TAFE Champion (L252VS)

Socket Head Cap Screw (M6x10}
Washer (¢ 6}

©Gear (16T) (Imperial)

Gear (14T} (Metrio)
Gear (13T) (Metric)
Gear (18T) (Metric)
Gear (20T} (Metric)

Gear (22T} (Metric)

Pin (& 3x185)
Bush

Sacket Head Cap Screw (M8x50)
Guard '
Bush

‘Stem

Index Plate {Irperial)
Index Plate {Metric)

Cross Recessed Head Screw (M4x6)

75
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

APRON CONTROLS

LEFT HAND

76



Page 47 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017 o

£-3021 Rack Pinion

41, A2066 Bearing {(BA105} 1

-
ey

2. (C-3022 Gear (56T) 1 42, A-1180 Socket Headiess Sel Scraw {MBxB} 1
3 (G-3623 Shaft {C.E.} 2 43, A1105 Scckel Headiess Set Scraw [FA6x30} i
4. 3024 Washar -3
5 C-3025 Gear [15/337} 1
8 £-3026 Coltar 2
7. £-3028 Goar {2473 1
C-3028 Shalt (A} 1
9. T-60D8  Handwhes! 1
10. 3603 Dial (Melric) 1
C-36931  Dial {inches) 1
1. C-3032 Plug i
t2. C3034  Hande - R
3. C-3036 Gear (271) o i
’ 14, $-3636 Gear {24T) 1
15, C-3037 Shaft {0} 1
18, €-3038 Pipign Gear 1
17, £-3038 Pinion Shaft 1
18, (-3021-1 \Washer i
18 A-2088 Bearing {MABI0S] 1
20, C-3042 Gear (2477267} 1
2%, C-3043 Shaft {F} 1
22, C-3012 Washer 1
23 A-1HH Socket Headiess Sel Scraw (MBR10) 2
24, A-1106 Socket Hoadiess Set Screve (M8x8) 3
25, A-7T206 Key {5x5%20) H
26, A-B403 Sping
27, A-9202 Ball (¢ 147} 3
28. A-B002 O-Ring (P21} i
20 AGLO7 O-Hing {P18) 1
a0, A-3307 Circlip (522) 1
3t A-2307 Circiip {S16) 3
32, A-3304 Circlip (S18) 5
33 A3310 Circlip {328) i
4. A-3313 Cirelip (532) 1
35 A7 fBearing {ANAGIZ2) 1
35, A3i08 Wave Washer {(BW6204} 1

37, C-3084 Coltar i
38, A-1510 Socket Round Head Cap Swew (MBx12) 2
39, A-Z129 Noaie Baadng (TAFI04030) i
40, A-2050 Bearing [RNAABGS) i

77
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

APRON WORMBOX

78



Page 49

NO, PARTNO.
1. C-3044-1
C-3044-2
2. (-3045
3. C-3046
4, C-3048
5. (-3049
6. C-3050
7. C-3051%
8. C-3052-1
9. C-3052-2
10.  C-3053
11, C-3054
12.  C-3055
13.  C-3056
14, C-3057
15, C-3058
16.  C-3059
17.  G-3080
8. C-3061
49, C-3063
20.  C-3064
21, C-3065
22, C-3066
23, C-3067
24, C-3069
25, C-3070
26, ©-3092
27. A-4011
28, A-4005
29, A-4001
30, A-7229
31, A-2000
32, A-2002
33, A-1719
34, A1712
35, A-1700
36. A-8408
37.  A-8409
38.  A-9205
39, A-5009
40.  A-6009

DESCGRIPTIC
Worm Set, R.H.
Worm Sef, LH.
Bush Assembly
Pinion

Trip Shaft

Worm

Bush

Clulch Gear Assembly

Collar
Collar
Washer

Rod

Lever

Stud

Inter-Lock Shaft
Stud

Dent
Washer
Dent
Dent
Piate

Plale

Adjusling Shaft
Coupling Assembly
Adapling Plate
Adjusting Kaob

Spring

Pin {ex50)
Pin (ox20)
Pin (sx20)
Key (5x5x45}

Bearing (#1528 AS)
Bearing (#3047 AS)
Nylon Nut-(3/8")
Nl {1/2°UNC}

Nut (86}

Spring

Spring

Bali (838"

Ol Seal {SC30x40x6)
O-Ring (P21)

Parts List for Schools/TAFE Champion (L252VS)

QUANTITY
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41, A-68020 O-Ring {P42) 2
42, A-1203 Socket Head Cap Screw (MEx16L) 4
43, A-1601 Cross Recessed Head Sorew (31167x3/8°) 2
.44, A-1100 Socket Headless Sel Serew (R6x6L) 2
A1103  Socket Headless Set Screw (MGx16L) 1
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

SADDLES : ASSEMBLIES -
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1.

2
3.
4
5

&

10

B
- 12

13
14.
i5.

16.
17
18.
19,
20,

21,
22,
23
o 2d.
25,

26.
271.
28.
249
30

3i.
32
a3
34,
35,

C-4005-2
C-4006-1
C-4006-2
C-4006-4
C-4006-3
C-4007
C-3032
C-4009

C-4011

C-4012-1
€-4012-2
£-4013-1
C-4013-2
C-4014-1
C-4014-2
C-4015

C-4016
C-4047
C-4018
£-8033
C-4020

C-4021
C-4020-1
C-4021-1
C-4022
A-1134

A-1253
C-4026
A-4023
C-4030
C-4031

C-4032
C-4033
C-4034
A-8503
A-1243

Parts List for Schools/TAFE Champion (L252VS)

Saddle Casting
Key {5z5x35)
Keep Assembly
Collar

Bracket

Hangvheel

Index Ring fietric)

inclex Ring {Inches)

indlex Ring {Duat Dial):inches
thdex Ring (Duat Dial): Metric
Pinion

Plug.

Collar

Handie

Leadscrew (Metric)
Leadscrew (Inches)
Mt Assembly (Metric)
Nut Assembly (Inches}
Mut Assembly (Melric)
Mut Assembly (Inches}
Gib

Guide Plate
Shield
Shiefd
Spacer
Strip (Frond)

Gibx {Front)

Strip (Rear}

Qi (Rean

Clamp

Socket Headless Set Screw (MB8x40}

Socket Head Cap Screw (#12x70)
Washer

Pin {4 3x6)

Shaft

Gear

Gib Scraw

Flat Wipper

Veag Wipper

Plug

Socket Head Cap Screw (3410x65)

QUANTITY

1
i
i

ek

kb

oy

bk wd sk

i

1

e S o]

LBV

oy

81

NG, PART NO, DESCRIPTION

41.
42,
43.
dd.
45,

46,
47.
48.
40,
50.

51
52.
53.
b4,
55.

A-11G0
A1214
A-2000
A-2001
A-1734

A-1701
A-7202
A-9202
A-8410
A-4009

A1

A-1700
A-1809
C-4047
A-1513

Sockel Head Cap Screw {(MBx20)
Socke! Headless Sel Screw (M&x20)
Socket Headless Set Screw (M8x8)
Cross Recassed Head Screw (M5x10}
Socket Head Cap Screw (M8x30)

Socket Headless Set Sorew (M6x8)
Sooket Head Cap Screw {MBx25)
Bearing {#1528)

Bearing {#A52035)

MNylon Mut (M12xP1.25}

Nt (348}
Key (4xdx15)
Ball (5 17475
Sming

Pin (5%40)

Socket Headless Set Screw (MBx25}
Nut (46)

Round Head Cap Screw (M5x10}
Giby Screw

Round Head Screw (M4xh}

31/08/2017
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Page 52 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

SADDLE LUBRICATION

82
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12.
13.
14,
16.

16.
i7.
18.
i9.
20.
21
22.

23.
24,

C-4036
C-4037
C-4038
C-4039
C-4040

A-9619
A-6G16
NC-40

A-9313
A-Q308

A-6000
A-6002
A-1508
A-8412
A-8413

A-8206
A-8317
A-G311
A-G312
A-9315

A-9205
A-9610
A-9634
A-1509

Parts List for Schools/TAFE Champion (L252VS)

BESCBIPTION
Cover

Axle

Button

Purnp

Plug

Joint

O:-Ring {AS568-024)
Mame Plate

Tube

[niet Vaive

O-Ring (P7)

O-Ring (P10A)

Cross Recessed Head Saew (M5x10)
Spring

Spring

Bali( » 3/167)
Clamp

Nug

By-pass
Sleeve

Bail( ¢ 3 /8")

Jointer (6mm)

Mut

Round Head Cap Screw {Mbx1Q)

83
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Parts List for Schools/TAFE Champion (L252VS)

Page 54

SADDLES | ASSEMBLIES
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Page 55 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PART NGO, DESCRIPTION QUANTITY NO. PART NO. DESCRIPTION _ - DUANTIFY
. C-500% Cross Slide Assemtsly 1 36. A-8300  Oilers {1/47) §
2. {5002 Gib i 37. 8028 Wipper 1
3. C4032 Gib Screw z 38 A-1509 Cross Recessed Head Screw (MBx10} 3
4 C-5004 Bolts 4 39. A-9167  Handle 1
5 C-5005  Pivot 1 40, A-1700  Nul (i6) 2
5. G-5006 Locking Pad 1 4%, C-5022 Top Shide Stud i
7. C5007  Swivel Slide 1 42. A-4516  Handle Sel Screw (MB) 1
8 C5008  Gib i 43, A2021  Bearing {51103} 2
C-5008  Top Slide 1 A4, AT202  Key {4xax1s) i
C50002  Slotted Top Slide 1 : :
10, C-5010 Long Handie 1
i, C-5011 Plug i
12, C-h012 Short Handle i
13, C-5013-2 Handwheel Assemidy 1
i4. C-8014-1  Index Ring (Metric) 1
C-5014-2  Indzx Ring {Inch} 1
C-5014-7  Index Ring {Dual Dial) #detric) 1
C-6014-8  Index Ring (Dual Dial} (Inch) 1
i5. G-B0iH Keep Assembly i
16, C-aM7-1  Leadscrew {Metric) 1
C-5017-2  Leadscrew {inch} i
17, C-5018-1  Mut (Metrc) i
C-5018-2  Mut {Inch) 1
i8. C-5019 Pad 1
19. C-5023-2 4 Way foolpost 1
20. £-5024-2 Sguare Head Screws iz
21, C-B025 Washer 1
22, C-5026-1 Handie 1
23. C-5027-1 Handie Boss 1
24, C-5028 Stopar i
25, (C-9062 Slofted Top Stide Siud 1
26. C-0063 Slolted Top Shide Mol :
27, (C-4032 Gib Screw 2
28. A-BbiZ2 Spring 1
23, NC-30 Marking Plate {Dual Dial Only) i
30, A-1204 Socket Head Cap Screw (MGx20) 2
31 A1Z205 Socket Head Cap Screw {MBx25} }
32, A-1103 Socke! Headless Saf Screw (M6x20) 2
33 AITOB Nut (387 4
34, A-0202 Ball {4 1/47 2

35 A-8411 Spring

85




Page 56 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

TAILSTOCK

86



Page 57 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

NO. PABTNO., DESCRIPTION QUANTITY NGO, PARTNO. DESCRIPTION QUANTITY -

1. C-6001 Taitstock Casling i 41, C-6026 Stoper . 4
2 C6002  Tailstock Base 3 42, C-6035  Wippers (Vee) 2
3. C-8003 Handwheel 1 43, C-8036 Wippers {Flal) 2
4 C-6004 Barrel 1 44, A-1605 Receszed Flal Head Screw {M5x10) 8
5 C-6005-1 Leadsorew (Metric) 1 45. A-7205 Key {5xox15) 1
C-8005-2 Leadscrew (Inch) 1 ’
6. {-8006-1 Mut-iMelric} 1
C-8006-2 Mut {Matric} 1
7. C:B007 Kespet 1
8. C-6D0B-1 Index Ring (Metric} 1
C-8008-2 index Ring (Inch) 1
9. A-1203 Socke! Head Cap Scraw {Mox18) i
10, (-3032 Plug 1
1. £-3034 Handie i
i2. R-1030 Washer i
13, A-1i05 Sockel Headiess Set Sorew (MBx30) 1
14, A-1208 Socket Head Cap Screw (#46x40) Z
i5. R-1030 Washers 2
18. C-8015 Clamg Plate 2
7. A-1437 Hexagon Head Bolt {#416x140) i
8. A-5D25 Ot Seal (58.72.9) i
18, A-1807 Washer {4 16) 3
20, AA70G2 MNut #4110}
21, G-6027 Pivot Bloox 1
22, G6023 Crank Shalt 1
23, C-6024 lever 1
24. C-602% Ping 2
25, C-6029 Hanrle i
28, €-8030 Clamp Bush 1
27, C-8031 Clamp Bush 1
28 (-6032 Shalt 1
28, A-2022 Thrust Bearing (#51104} 2
30, AB202 Balt {¢) 1/47) 2
3t A-Bdid Spring e
32, A-9300 CQilers {1447 2
33. A-t204 Sockel Head Cap Screw {(M6x20) 6
34, A-1261 Socket Head Cap Screw [MBx55) 2
35 A-1720 Mot {16} i
35, A-4095 Pin { ¢ 5x20) 1
37, A¥HI3G Sackel Headless Sef Scaew (M5x15) 1
38, A-143D Hexagon Head Bolt (416x80} 1
39 A1132 Socket Headless Sel Screw (M10x40} 1
40, A810Y Hances 1
87
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

CABINET & PANELS
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11.
12.
13.

14,
16.

16.
17,
18.
19.
20.

2%,
22.
23.
24,
25,

26.
27.
28.

28,

Parts List for Schools/TAFE Champion (L252VS)

C-7001 Plinth , Head-End

C-7002 Plinth , Tait-End

C-7003 . .Piatform

C-7004 - Adjusied Rod

C-7005 - Adjusted Screw

T-7037 Motor Cover .

C-7008 Rear Cover. . .

C-7013 Gearbox Guard
C-8025 Electrical Cabinet (Standard)
C-8107 Electrical Cabinet (CE Model)
C-8107-1 Electrical Cabinet (VS Mode)

- C-8107-2 Electrical Cabinet (CE Model W/Clutch)
£-8031 Electrical Cabinet Cover (Standard)
C-7035 Chip Trolley (OPTIONAL)

C-7019 Splash Guard '

C-7019-1 Splash Guard (Extra Deepth)
C-7020 Brake Guard

C-8038 ‘Meter Box (VS Model Only)
A-1428 Hexagon Head Bolt (M16x65L.)
A-1256 Socket Head Cap Screw (M8x851.)
A-1512 Cross Recessed Head Screw (M6x12L)
A-1202 Socket Head Cap Screw (MBx12L)
A-1204 Socket Head Cap Screw (M6x20L)
C-7018 Chip Tray

C-8028 Coclant Tank

A-1905 Washer (8/2")

A-1703 Nut {(M12)

J-7025 Wheel Shaft (OPTIONAL)

J-7028 Wheel (OPTIONAL)

T-7037 Cover & Door

C-7016 Tray

C-7016-1 Tray {CE & VS Model)

C-7014 Chute

89
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

‘BED & SHAFTS
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NO, PARY NQ. DESCRIPTION QUANTITY

1.

©moNo

11.
12.
13.

4.
15,

16.
7.
18.
19,
20.

21,
22.
23.
24,
25.

26.
27.
28,
29,
30.

31.
32.
33.
34
35.

36.
37.
38.
39.
40,

C-8801-1
C-8801-2
C-8041-2
C-8002

C-8003-1
C-8003-2
C-8004

C-8005RA
C-8806RA
C-8067
C-8009
G-8010

C-8011-1
C-8012RA
C-8013
F-8028
A-1123

F-8021
C-BO17RA
F-8016
F-8018
F-8020

T-7024
C-8022
A-1744
A-1901
C-8033

T-7003
C-2075
A-1205
A-1241
A-1428

A0
A-1258
A-1204
A-1203
A-1104

A-TTO1
A-8219
C-2048-1
A-4015
A-2022

Parts List for Schools/TAFE Champic-)n (L252VS)

Gap Bed {76011000/1250)

Straighl Bed (760/1660/1250)

Gap Pigce

Rack Sat {760/1000/1250)
Leadscrew {Metdc) (760/1006/1250)
Leadscrew (Inch} {76011000/1250}
Feed Shaft (760/1000/1250)

Sviteh Rod {7601000/1250)
End Bracket

Step Pin

Coltar

Sleave

Colfar

Conneclor

Connacling Bar

Collar

Sosket Headless Set Serew (MBx16L}

B R e 1

Washer
Bracket
Bushing

Lever Assembly
Lever

_— e ek o ko

Tracer

Stud

Nyion Nut (M16xP1.5)
Washer {01/4%)

Coltar

BNy = wa N

Pin 1
Piug 1

Sockel Head Cap Screw (MOx26L) 10

Socket Head Cap Serew (M12:35) 4
Hexagen Head Bolf {M16:650) 8

Socket Headless Set Screw (MExi0L} 2
Socket Head Cap Screw {h8x35L) 2
Sccket Head Cap Screw (M6x20L) 2
Socket Head Cap Screw (Moxi6L) 2
Socket Headless Set Screw (MBx20L) 2

Nut (M8} 2
Spring 4
Pin 1
Pin [3/8°%38) 2
Bearing {#51104) 2

PO, . . I

31/08/2017
41, A-3313 Circlip {832) 1
42, A-8415 Spring 1
43.  A-8416 Spring 1
44, (-3096 Stop Pin 1
45 A-3102 Circlip {E8) i
45,  AD110 Handie i
47.  A-1257 Sotke! Head Cap Screw (M12x85L) 2
48.  A-1181  SocketHead Cap Screw (MBxB5L) 2
49, A-4205 Pin {o8x75} 2
50.  A-1100 Socket Headlass Sel Screw (M6x6L) 2
51.  A-B300 Ollet {g 147} 2
52. T-7034 Bolt 2
53. T-8024 Flow Guard 1
54, A-1202 Socket Head Cap Screw (Mox12L) 6
55, A-1508 Socket Round Head Cap Scraw (Mbxi0L) 6
56. C-8027 Switch Plate 1
57. F-8003 Cover 1
58. A-1528 Socket Round Head Cap Screw (144x8) 2
58. (-7036 Leadscraw Cover {OPTION} 1
60. C-7037 Guard {OPTION} 1
61. F-8018 Stud i
2. A-1113 Socket Headless Set Screw (M12x20L} 2
63. A-1213 Socket Head Cap Screw (MBx20L) 2

91
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Parts List for Schools/TAFE Champion (L252VS)

Page 62

STEADY REST-HEAVY DUTY TYPE

STANDARD

OPTIONAL

92
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11.
iz,
13.
14.
15.

16.
17.
18.
19.
20.

21.

-9042
C-8041

C-6015

C-9048
C-9047

C-9046
C-9045
A-1136
A-1701
C-9040

C-9044
A-1228
A-1803
A-1438
A-1907

A-1702
A-4008
C-9046-2
C-9046-1
A-2039

C-9046-2

Parts List for Schools/TAFE Champion (L252VS)

RESCHRIPTION
Boltom Body
Top Body
Clamp Plate
Coilar
Adjusting Screw

Finger

Finger Pad

Socket Headless Sét Screw (MBx25}
Nut (i)

Pivot

Pivot

Socket Head Cap Screw (¢ 3/8"x2 1/47)
Washer (¢ 3/8"

Socket Head Cap Screw {M16x100)
Washer (¢ 16}

Nut {(M16}

Pin { ¢ 5x40)

Socket Headless Sel Screw {M6x6) {Optional)
Roller Seat (Optional}

Bearing (6000Z2) (Optional)

Pin

93
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Page 64

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

FOLLOW REST

OPTIONAL

STANDARD

94



Page 65

.wﬁhs»me%

= OO N

11

13.
14,

PART.NO.

C-9049
C-9048
C-8047

C-9046

C-0045

A-4009
A-1136
A-1701
A-1217
A-1802

(-9046-1
A-2039
C-8046-2
A-1100

Parts List for Schools/TAFE Champion (L252VS)

DESCRIPTION
Boay

Collar

Adijusting Screw
Finger

- Finger Pad

Pin (¢ 5x40)

Socket Headless Set Screw (M8x25)
MNut (M8}

Socket Head Cap Screw {M8x45}
Washer {¢ 8}

Rolier Seat {Optional)

Bearing (6000ZZ) {Optional)

Pin (Optional}

Socket Headless Set Screw (M6x6){Optional)

95
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Parts List for Schools/TAFE Champion (L252VS)

Page 66

BEDSTOPS

96



Page 67 Parts List for Schools/TAFE Champion (L252VS) 31/08/2017

1. C-9001 Body 1
2, C-9002 . Clamp 1
3. C-9053 Turret 1
4. C-9054 Backplate 1
5. C-9003-1 Micrometér Dial (Metric) 1

C-9003-2 Micrometer Dial (Inch) 1
6. C-9055 Bush. - Do 1
7. C-8005 Spindle (nch).- 1
8. A-1213 Socket Head Cap Screw (M8x20L) 2
g, A-1902 Washer (28) ~ .. 2
10. A-1139 Socket Headless Set Screw (M6x8L) 1
11, A-4023 Pin {a3x8) 1
12. A-1238 Socket Head Cap:Scrow (M10x55L) 1
13. A-9202 Ball (21/4") 1
14, C-8056-1 Stop Screw 1
15. C-8056-2 Stop Screw (83L) 1
16. C-5056-3 Stop Screw (99L) 1
17. C-0056-4 Stop Screw (115L) 1
18. C-9056-5 Stop Screw (134L) 1
19. A-1701 Nut {M8) 5
20. A-1702 Nut (M10) 1
21. A-8519 Spring 1

97
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Parts List for Schools/TAFE Champion (L252VS)

Page 68

QUICK CHANGE TOOLPOST
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i1,

i3
14.
ib.

i8.
17.
18.
19.
20.

21.

C-9100
G-9102
C-9103
C-8062
A-8528

A-8529
A-1251
A-1720
R-3011
A-8424

C-91086
C-9107
C-9108
C-9109
C-9110

C-g111
C-9142
C-9113
A-161H
G-9107

A-1138

Parts List for Schools/TAFE Champion (L252VS)

DESCRIPTION

Q.C.T. Body
Tootholder Cams
Tootholder Pads
Toolpost Bolt Assembly
Toolscrew Wrench

Cam Ciamp Wrench

{ ocating Screw {(M10x75)
Nui {M16)

Washer

Spring

Adiusting Stop (On Each Toolholdar)

Too!l Clarnp Screw (On No. 15/16 Toolholder)
Part-Off Toolholder

M.T.3 Taper Toolholder

Standard Toolholder

Boring {Vee) Toolholder

Piain Bore Toctholdar

Biade Clamp

Socket Flat Head Screw (M6x20)
Height Adj. Screw {On Each Toolholder)

Socket Headless Set Screw (M10x100)
(On Each Teolholder)

99
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Page 70

Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

COOLANT PUMP ASSEMBLY

100
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=0 ®NO

18.
17.
18.
19.
20.

21
22,
23.
24,

26,
27.

Z-1100 {1/8HP Pump)

C-1174 Coolant Tank {OPTICN)

A-4101 Outlet

A-4105 Hose Slesve

A-9651 Pipe Bracket

A-4106 Pipe

A-4116 Jointer

A-4108 Elhow

A-4107 Valve

A-411T Join Pipe

A-4118 Nozzie o
A-1204 Socket Head Cap Screw (M6x20L)
A-0379 Roller Wheel {Caster) (OPTION)
A-1432 Socket Head Cap Screw {M6x25L)
A-1700 Nut (M6)

A-4104 Hose

A-4103 Eilectric Tubing

A-9317 Clamp

C-1176 Filter Plate (OPTION)

C-9029 Coolant Tank

A-0378 Roller (OPTION)

A-0488 Plug (#1/2"T) (OPTION)

A-1917 Washer (a6)

A-1202 Socket Head Cap Screw (M6x121.)
A-0379 Tank Cover (OPTION)

A-1901 Washer (¢6)

A-1509 Socket Round Head Cap Screw (M5x10L})

Parts List for Schools/TAFE Champion (L252VS)
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Parts List for Schools/TAFE Champion (L252VS)
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31/08/2017

SERVICE TOOLS & KITS
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A

el B4

1.
12.

13.

14.
15.

18.
17.

8.

BARTNO,
Z-4515
A-4509
A-4510
A-4511
A-4512

A-4506
T-9086
C-1146
C-1150
A-4513

A-4514

A-4507-1
A-4507-2
A-4507-3
A-4508-1
A-4508-2
A-4508-3
A-4508-4
A-4508-5
A-4508-6

C-1145
C-2048-1

G-2065-1
C-3080
C-3081
C-3083
C-3084
C-1098

Parts List for Schools/TAFE Champion (L252VS)

Tool Box
Tailstock Center
Headstock Center
Camlock Key

Key Handle

Toolscrew Wrench

Levelling Block

Change Gear (227} (Metric)
Centor Sleeve (M. TH6xXM.T.#4)
Touch Paint

Touch Paint
Spanner {22x24)
Spanner {17x19)
Spanner {12x14)
Alten Key (3mm)
Alien Key (4mm)
Allen Key (5mm)
Allen Key (6mm)
Adlen Key {8mim)
Allen Key {10mm)

Taper Pin
Pin

Pin

Gear {14T) {Metric Threading Dial)
Gear (13T) {(Metric Threading Dial)
Gear (20T) {Metric Threading Dial)
Gear (227) (Metric Threading Dialj
Earth Bar With Cable (VS Model)

103
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

FOLLOWING CHIP GUARD (OPTIONAL)

104



Page 75

.crr:m.wtu.—ﬂ[%

S e

1.
12.
13.

A-G118
C-5041
A-8117
A-1807
A-1702

A-1216
A-1215
C-5038
R-5030
A-1743

A-1801-

A-1203
AB121

Parts List for Schools/TAFE Champion (L252VS)

Strap

Chip Guard
Handle
Washer {¢ 10)
Nut (Mi0)

Socket Head Cap Screw {M8240)
Socket Head Cap Screw (8x30)
Frame o
Swivet Arm

Locking Nut

Washer {¢ 1/4")

Socket Head Cap Screw (M6¢16)
Window :

105
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Parts List for Schools/TAFE Champion (L252VS)

31/08/2017

TAPER TURNING ATTACHMENT (OPTIONAL) - =77
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N

SN R

16.
17.
18.
19.
20.

21.
22.
23.
24.
25.

26.
27.
28.
29.
30.

31.
32.
33.
34.

36.
37.
38.
39.
40.

41,
42.
43.
44,
45.

C-5001
C-8001
C-8088
C-8079
C-4012

C-4026
A-1724
C-4001
A-1803
C-9078

A-1258
C-4020-1
A-1216
A-4005
A-1213

C-9087
A-1169
R-2098
R-9089
]-8101

R-9106
R-8617
A-1702
NC-82

C-8085

A-1202
C-8077
C-9074
M-3091
C-0072

A-1265
C-9071
C-9080
A-1626
C-9076

C-9075
A-4001
C-8081
C-9082
A-1205

C-8083
NC-83

C-8073
A-2000
A-4007

Parts List for Schools/TAFE Champion (L252VS)

DESCRIPTION

Cross Stide
Bed

Clamp
"~ Guide Block
- Cross:Slide |eadscrew

Washer

Nylon Nut(M12)

Baddie Casling Assembly
Spring Washer (¢ 3/87)
Siide Block :

Socket Head Cap Screw (M8x35)
Rear Strip .
Socket Head Cap Screw (M8x40)
Pin { ¢ 5x20) '
Socket Head Cap Screw (M8x20)

Strip -

Socket Headless Set Screw (M8x10)
Connecter

Holder

Draw Bar

Jointer

Jointer

Nut (M10)
Graduated Plate
Locking Nut

Socket Head Cap Screw (M6x12)
Taper Gib

Taper Gib

Adiust Scrow

Bottom

Sackel Head Cap Screw (M10x45)
Bracket

Cover

Ftat Head Cap Screw (M4x10)
Siide Block

Swivel Guide

Pin {4 3x20)

Bush

Adjust Screw

Socket Head Cap Screw (M6x25)

Adjust Screw
Graduated Plate
Frame

Bearing {AS51528)
Pin { ¢ 5x30)
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CHUCK SAFETY GUARD (OPTIONAL)

ELECTRICAL BOX
HEADSTOCK
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17,
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19.
20,

21.

A-1508
A-1813
A-1809
A-1148
A-1812

A-1917
A-1205
A-1701
C-8142
C-8138

C-8141
A-1234
C-8140
A-1625
A-1102

A-9139
A-O140
C-8137
C-8139
A-1101

C-8138-1

Parts List for Schools/TAFE Champion (L252VS)

Button Head Cap Screw (M5x 10)
Spring Washer (@5)

Washer (25)

Socket Headless Set Screw (M8 x 30)

Spring Washer {51/4")

- Washer (¢6)
- Socket Head Cap Screw (M6 x 25)
Nut (M8) " '

Switch Cover
Seat

Switch Box

Socket Head Cap Screw (M5 x 10)
Shaft -

Button Head:Cap Screw (M6 x 16)
Socket Headiess Set Screw (M6 x 12)

Window

Steap. -

Chuck Safety Guard

Supporter

Socket Headless Set Screw (M6 x 10)

Limit Dog
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FULL LENGTH SLIDING CHIP SAFETY GUARD(OPTIONAL)

-
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Parts List for Schools/TAFE Champion (L252VS)

PART NO. DESCRIPTION
0-81_13 Guidance
o C-Bi12 Chip Safety Guard
- A1203 Socket Head Cap Screw (M6x 16)
A-1802 Spring Washer (¢8)
A-1917 Washer (26)
C-8116 Pivdt
A-2044 Bearing#608ZZ
A-1701 “Nut (M8)
M-8022 Pivot
C-8115 Guide Block ™ -
A-3101 Circlip (E6) .
A-2108 Socket Head Cap Sorew (M6 x 40)
A-1700 Nut (M6)
A-2111 Socket Head Cap Screw (M8 x 12}
A-1918 Washer (28)
A-9124 Handie
A-9141 Window
A-0142 Strap
A-9128 Window
A-9129 Strap
ZAZ2102 Halogen Lamp {Optional)
ZA2T01

Haiogen Lamp (Long Arm / Optional)
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ey -

Z-1183 Frams ;
3 A-4154 Elbow {3/8"PTif27H) 1
4. A-1126 Plug (314°PT) - 1
5 A-4120 Hose -~ - i
6 A-1202 Socket Head Cap Screw (M6x12L) 6
7 A-0498 Elbow : o 1
8. A-4115 Hoses Z
g A4 Clamp 4
10 AATA03 Hose 2
i1 A-1901 \Washer { ¢8) 4
iz, A-0108 Vee Belt (A-727) 4
13. A-4102 Pump i
4. C-7028-8 dotor Pulley 1
15, A-4101 Elbow 2
18. G-7071NC Frame 4
17. AAD001 Oil Strainer 1
18. A-4153 Elbow (1/4"PTx18%) i
19. A-1203 Socket Head Cap Screw (MBx16L} 2
20. A-1917 Washer { ¢ 6) 2
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